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3.6 AC Conducted Emission Measurement
3.6.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Frequency of Emission Conducted Limit (dBpV)
(MHz) Quasi-Peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2Measuring Instruments

See list of measuring equipment of this test report.

3.6.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room, and it was kept at
least 80 centimeters from any other grounded conducting surface.

Connect EUT to the power mains through a line impedance stabilization network (LISN).

All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 microhenry LISN shall be used.

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

© N o g &> DN

Set the test-receiver system to Peak Detect Function and specified bandwidth (IF bandwidth =
9kHz) with Maximum Hold Mode.
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3.6.4Test Setup
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AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.6.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.7 Antenna Requirements

3.7.1Standard Applicable

If directional gain of transmitting Antennas is greater than 6 dBi, the power shall be reduced by the
same level in dB comparing to gain minus 6 dBi. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to

comply with the rule.
3.7.2 Antenna Anti-Replacement Construction
An embedded-in antenna design is used.
3.7.3Antenna Gain

<CDD Modes >
FCC KDB 662911 D01 Multiple Transmitter Output v02rO1
For CDD transmissions, directional gain is calculated as
Directional gain = Gant + Array Gain, where Array Gain is as follows.
For power spectral density (PSD) measurements on all devices,
Array Gain = 10 log(Nant/Nss=1) dB.
For power measurements on IEEE 802.11 devices,
Array Gain = 0 dB (i.e., no array gain) for Nayt < 4.
Directional gain may be calculated by using the formulas applicable to equal gain antennas with
GANT set equal to the gain of the antenna having the highest gain;
The EUT supports CDD mode.
For power, the directional gain Gyt is set equal to the antenna having the highest gain, i.e.,
F)2)f)i).
For PSD, the directional gain calculation is following F)2)f)ii) of KDB 662911 D01 v02r01.
The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

<CDD Modes>

DG DG Power PSD
for for Limit Limit
Ant. 4 Ant. 3 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
2.4 GHz -1.10 -1.40 -1.10 1.76 0.00 0.00
Power Limit Reduction = DG(Power) — 6dBi, (min =0)
PSD Limit Reduction = DG(PSD) — 6dBi, (min=0)
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4 List of Measuring Equipment

. . Calibration
Instrument Brand Name | Model No. | Serial No. [Characteristics Date Test Date Due Date Remark
SCHWARZBE 9120D-132 Jun. 11, 2021~ Radiation
Horn Antenna BBHA 9120 D 1GHz ~ 18GHz | Nov. 03, 2020 Nov. 02, 2021
CK 6 Jul. 06, 2021 (03CH11-HY)
SHF-EHF Horn | SCHWARZBE Jun. 11, 2021~ Radiation
BBHA9170 00991 | 18GHz~40GHz | May 12, 2021 May 11, 2022
Antenna CK Jul. 06, 2021 (03CH11-HY)
. CBL 6111D & | 35414 & Jun. 11, 2021~ Radiation
Bilog Antenna TESEQ 30MHz~1GHz | Oct. 11, 2020 Oct. 10, 2021
N-6-06 AT-N0602 Jul. 06, 2021 (03CH11-HY)
Rohde & Jun. 11, 2021~ Radiation
Loop Antenna HFH2-Z22 100315 | 9 kHz~30 MHz | Jan. 04, 2021 Jan. 03, 2022
Schwarz Jul. 06, 2021 (03CH11-HY)
» Jun. 11, 2021~ Radiation
Preamplifier EMEC EM1G18G 060812 | 1GHz~18GHz | Oct. 27, 2020 Oct. 26, 2021
Jul. 06, 2021 (03CH11-HY)
. . MY532700 Jun. 11, 2021~ Radiation
Preamplifier Keysight 83017A 1GHz~26.5GHz | Nov. 12, 2020 Nov. 11, 2021
80 Jul. 06, 2021 (03CH11-HY)
" Jul. 05, 2021~ Radiation
Preamplifier EMEC EM18G40G | 060801 | 18GHz~40GHz | Jun. 22, 2021 Jun. 21, 2022
Jul. 06, 2021 (03CH11-HY)
. Jun. 11, 2021~ Radiation
Amplifier SONOMA 310N 187312 9kHz~1GHz | Dec. 02, 2020 Dec. 01, 2021
Jul. 06, 2021 (03CH11-HY)
Spectrum . MY542004 Jun. 11, 2021~ Radiation
Keysight N9010A 10Hz~44GHz | Oct. 23, 2020 Oct. 22, 2021
Analyzer 86 Jul. 06, 2021 (03CH11-HY)
. . N9038A  |MY541300 Jun. 11, 2021~ Radiation
EMI Test Receiver Keysight 20MHz~8.4GHz | Nov. 02, 2020 Nov. 01, 2021
(MXE) 85 Jul. 06, 2021 (03CH11-HY)
AM-BS-4500- Jun. 11, 2021~ Radiation
Antenna Mast EMEC N/A 1~4m N/A N/A
B Jul. 06, 2021 (03CH11-HY)
Jun. 11, 2021~ Radiation
Turn Table EMEC TT 2000 N/A 0~360 Degree N/A N/A
Jul. 06, 2021 (03CH11-HY)
. E3 RK-00105 Jun. 11, 2021~ Radiation
Software Audix N/A N/A N/A
6.2009-8-24 3 Jul. 06, 2021 (03CH11-HY)
HUBER + SUCOFLEX | MY9837/4 Jun. 11, 2021~ Radiation
RF Cable 9kHz-30MHz | Mar. 11, 2021 Mar. 10, 2022
SUHNER 104 PE Jul. 06, 2021 (03CH11-HY)
HUBER + SUCOFLEX Jun. 11, 2021~ Radiation
RF Cable MY2859/2 | 30MHz-40GHz | Mar. 11, 2021 Mar. 10, 2022
SUHNER 102 Jul. 06, 2021 (03CH11-HY)
HUBER + SUCOFLEX [ MY9837/4 Jun. 11, 2021~ Radiation
RF Cable 30M-18G Mar. 11, 2021 Mar. 10, 2022
SUHNER 104 PE Jul. 06, 2021 (03CH11-HY)
HUBER + SUCOFLEX Jun. 11, 2021~ Radiation
RF Cable MY4274/2 | 30MHz-40GHz | Mar. 11, 2021 Mar. 10, 2022
SUHNER 102 Jul. 06, 2021 (03CH11-HY)
WHKX12-270 . -
. o 3GHz High Pass Jun. 11, 2021~ Radiation
Filter Wainwright [0-3000-18000 SN3 ) Sep. 14, 2020 Sep. 13, 2021
Filter Jul. 06, 2021 (0O3CH11-HY)
-60SS
WLK4-1000-1 .
) . 1.53GHz Low Jun. 11, 2021~ Radiation
Filter Wainwright [530-8000-40S SN1 ) Sep. 14, 2020 Sep. 13, 2021
S Pass Filter Jul. 06, 2021 (0O3CH11-HY)
Jun. 11, 2021~ Radiation
Hygrometer TECPEL DTM-303B | TP140325 N/A Nov. 18, 2020 Nov. 17, 2021
Jul. 06, 2021 (03CH11-HY)
TEL : 886-3-327-0868 Page Number : 58 of 60
FAX : 886-3-327-0855 Issued Date : Jul. 30, 2021
Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 101




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0D2942-05C

. . Calibration
Instrument Brand Name | Model No. | Serial No. |Characteristics Date Test Date Due Date Remark
HE17XB24 Jun. 23, 2021~ Conducted
Hygrometer TECPEL TR-32 N/A Mar. 09, 2021 Mar. 08, 2022
68 Jul. 01, 2021 (THO5-HY)
16100054S Jun. 23, 2021~ Conducted
Power Sensor DARE RPR3006W 10MHz~6GHz | Dec. 16, 2020 Dec. 15, 2021
NO12 Jul. 01, 2021 (THO5-HY)
. Rohde & Jun. 23, 2021~ Conducted
Signal Analyzer FSv40 101566 | 10Hz ~40GHz | Jul. 22, 2020 Jul. 21, 2021
Schwarz Jul. 01, 2021 (THO5-HY)
Switch Box & RF EC130048 Jun. 23, 2021~ Conducted
Burgeon ETFO058 N/A May 31, 2021 May 30, 2022
Cable 4 Jul. 01, 2021 (THO5-HY)
F3170400 Conduction
AC Power Source| ACPOWER | AFC-11003G N/A N/A Jun. 29, 2021 N/A
33 (CO07-HY)
Rohde & EMC32 Conduction
Software N/A N/A N/A Jun. 29, 2021 N/A
Schwarz V10.30 (COO07-HY)
- SCHWARZBE | VTSD 9561-F| 9561-F Conduction
Pulse Limiter 9kHz-200MHz | Nov. 02, 2020 | Jun. 29, 2021 | Nov. 01, 2021
CK N N00373 (COO07-HY)
HUBER + Conduction
RF Cable RG 214/U 1358175 | 9kHz~30MHz | Mar. 17, 2021 | Jun. 29, 2021 | Mar. 16, 2022
SUHNER (CO07-HY)
Two-Line Conduction
TESEQ NNB 51 45051 N/A Feb. 01, 2021 | Jun. 29, 2021 | Jan. 31, 2022
V-Network (COO07-HY)
. Rohde & Conduction
EMI Test Receiver ESR3 102317 | 9kHz~3.6GHz | Sep. 11, 2020 | Jun. 29, 2021 | Sep. 10, 2021
Schwarz (CO07-HY)
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 22dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 4.7dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.2dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 51dB
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Report Number : FROD2942-05C

Test Engineer:

Richard Qiu

Temperature:

23.5~25.1

°C

Test Date:

2021/6/23~2021/7/1

Relative Humidity:

46.5~58.7

%
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TEST RESULTS DATA
6dB and 99% Occupied Bandwidth

Report Number : FR0D2942-05C

2.4GHz Band MIMO

Data Fres 99% Occupied BW 6dB BW 6d|_.3, B.,W .
Mod. NTXY CH. (MHz) (MHz) Limit Pass/Fail

Rate (MHz)

(MHz)
Ant4 Ant3 Ant4 Ant3

11b [1Mbps| 2 1 2412 13.49 13.29 9.02 8.56 0.50 Pass
11b |1Mbps| 2 6 2437 13.34 13.19 9.01 8.06 0.50 Pass
11b [1Mbps| 2 11 2462 13.64 13.39 8.56 8.56 0.50 Pass
11b |1Mbps| 2 12 | 2467 13.64 13.44 8.56 8.56 0.50 Pass
11b [1Mbps| 2 13 | 2472 12.99 12.99 8.06 8.06 0.50 Pass
11g |6Mbps| 2 1 2412 17.33 17.03 16.31 16.32 0.50 Pass
11g |6Mbps| 2 6 2437 17.18 16.83 16.32 16.30 0.50 Pass
11g [6Mbps| 2 11 2462 17.48 17.08 15.74 15.90 0.50 Pass
11g |6Mbps| 2 12 | 2467 17.53 17.08 16.08 16.29 0.50 Pass
11g |6Mbps| 2 13 | 2472 16.93 16.78 16.08 16.30 0.50 Pass
HT20 [ MCSO| 2 1 2412 18.23 17.98 17.28 17.58 0.50 Pass
HT20 [ MCSO| 2 6 2437 18.23 17.88 17.56 17.58 0.50 Pass
HT20 [ MCSO| 2 11 2462 18.23 17.98 16.66 17.58 0.50 Pass
HT20 [ MCSO| 2 12 | 2467 18.23 18.08 17.54 17.58 0.50 Pass
HT20 [ MCSO| 2 13 | 2472 17.93 17.78 17.30 17.20 0.50 Pass
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TEST RESULTS DATA
Average Output Power

Report Number : FR0D2942-05C

2.4GHz Band MIMO
Average Conducted EIRP EIRP
Data Freq. Conducted Pc_)W(_ar DG. Power Pc_)err Pass
Mod. Rate NTY CH. (MHz) Power Limit (dBi) (dBm) Limit IFail
(dBm) (dBm) (dBm)
Ant4 | Ant3 | SUM | Ant4 [ Ant3 | Ant4 | Ant3 | Ant4 | Ant3 | Ant4 | Ant3

11b |1Mbps| 2 1 2412 | 22.95 | 22.95 | 25.96 30.00 -1.10 24.86 36.00 Pass

11b |1Mbps| 2 6 2437 | 22.95 | 22.85 | 25.91 30.00 -1.10 24.81 36.00 Pass

11b |1Mbps| 2 11 2462 | 22.95 | 22.95 | 25.96 30.00 -1.10 24.86 36.00 Pass

11b |1Mbps| 2 12 2467 | 22.95 | 22.75 | 25.86 30.00 -1.10 24.76 36.00 Pass

11b |1Mbps| 2 13 2472 | 20.25 | 20.15 | 23.21 30.00 -1.10 2211 36.00 Pass

11g |6Mbps| 2 1 2412 | 21.35 | 20.45 | 23.93 30.00 -1.10 22.83 36.00 Pass

11g |6Mbps| 2 6 2437 | 21.05 | 20.75 | 23.91 30.00 -1.10 22.81 36.00 Pass

11g |6Mbps| 2 11 2462 | 20.55 | 20.25 | 23.41 30.00 -1.10 22.31 36.00 Pass

11g |6Mbps| 2 12 2467 | 19.45  18.85 | 22.17 30.00 -1.10 21.07 36.00 Pass

11g |6Mbps| 2 13 2472 |1 17.25 [ 16.45 | 19.88 30.00 -1.10 18.78 36.00 Pass

HT20 [ MCSO| 2 1 2412 |1 20.55 | 19.65 | 23.13 30.00 -1.10 22.03 36.00 Pass
HT20 [ MCSO| 2 6 2437 | 21.15 | 20.65 | 23.92 30.00 -1.10 22.82 36.00 Pass
HT20 [ MCSO| 2 11 2462 | 19.95 [ 19.45 | 22.72 30.00 -1.10 21.62 36.00 Pass
HT20 [ MCSO| 2 12 2467 | 18.75 | 18.35 | 21.56 30.00 -1.10 20.46 36.00 Pass
HT20 [ MCSO| 2 13 2472 1 16.15 [ 15.95 | 19.06 30.00 -1.10 17.96 36.00 Pass
VHT20[ MCSO0| 2 1 2412 | 20.55 | 19.55 | 23.09 30.00 -1.10 21.99 36.00 Pass
VHT20[{ MCSO0| 2 6 2437 | 21.05 | 20.65 | 23.86 30.00 -1.10 22.76 36.00 Pass
VHT20[ MCSO0| 2 11 2462 | 19.85 | 19.45 | 22.66 30.00 -1.10 21.56 36.00 Pass
VHT20[{ MCSO0| 2 12 2467 | 18.65 | 18.35 | 21.51 30.00 -1.10 20.41 36.00 Pass
VHT20[ MCS0| 2 13 2472 | 16.15 [ 15.85 | 19.01 30.00 -1.10 17.91 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.
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TEST RESULTS DATA
Peak Power Spectral Density

Report Number : FR0D2942-05C

2.4GHz Band MIMO
Peak PSD DG Pei:‘mﬁ’tSD
Mod. | P2 INtd cH. | Fre9: (dBm/3kHz) (dB) (dBm/3kHz) Pass/Fail
Rate (MHz)
Ant4 Ant3 Wgrgf 1 Anta Ant3 Ant4 Ant3
11b [IMbps| 2| 1 | 2412 | 045 0.66 3.67 176 8.00 Pass
11b |[1Mbps| 2| 6 | 2437 | 1.06 1.24 4.25 176 8.00 Pass
11b [1Mbps| 2 | 11 | 2462 | 1.01 0.89 4.02 176 8.00 Pass
11b |[1Mbps| 2 | 12 | 2467 | 0.69 0.06 3.70 176 8.00 Pass
11b |[1Mbps| 2 | 13 | 2472 | -1.04 247 1.97 176 8.00 Pass
11g |6Mbps| 2| 1 | 2412 | -3.72 510 0.71 176 8.00 Pass
11g |6Mbps| 2| 6 | 2437 | -3.82 3.99 -0.81 176 8.00 Pass
11g |6Mbps| 2 | 11 | 2462 | -4.24 5.04 123 176 8.00 Pass
11g |6Mbps| 2 | 12 | 2467 | -5.54 6.04 253 176 8.00 Pass
11g |6Mbps| 2 | 13 | 2472 | -8.05 855 5.04 176 8.00 Pass
HT20 [MCSO| 2 | 1 | 2412 | -4.62 5.07 161 176 8.00 Pass
HT20 [MCSO0| 2 | 6 | 2437 | -4.51 411 110 176 8.00 Pass
HT20 [MCSO| 2 | 11 | 2462 | -5.87 5.68 267 176 8.00 Pass
HT20 [MCSO0| 2 | 12 | 2467 | -6.52 6.50 3.49 176 8.00 Pass
HT20 [MCSO| 2 | 13 | 2472 | -8.04 0.64 5.03 176 8.00 Pass

Measured power density (dBm) has offset with cable loss.
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TEST RESULTS DATA

Average Output Power

Report Number : FROD2942-05C

2.4GHz Band MIMO
Average Conducted EIRP
EIRP

Data Freq. RU CLLl L P(.)W?r DG. Power Pc?wgr Pass

Mod. | pate [N™ CH- | (MHz) | Config. Power Limit (dBi) (dBm) Limit [Fail
(dBm) (dBm) (dBm)
Ant4 | Ant3 | SUM [ Ant4 | Ant3 | Ant4 | Ant3 | Ant4 | Ant3 | Ant4 | Ant3

HE20[McCsSO| 2| 1 [ 2412 Fun [20.55]19.65(23.13 30.00 -1.10 22.03 36.00 Pass
HE20[McCso| 2| 1 [ 2412 26/0 [12.25[12.35 [ 15.31 30.00 -1.10 14.21 36.00 Pass
HE20[MCsSo| 2| 1 | 2412 52/37 [ 13.95[ 13.75 [ 16.86 30.00 -1.10 15.76 36.00 Pass
HE20 [MCSO[ 2| 1 | 2412 [106/53]17.15[ 16.45 [ 19.82 30.00 -1.10 18.72 36.00 Pass
HE20|[MCSO[ 2| 6 | 2437 | Ful [20.95]20.65[23.81 30.00 -1.10 22.71 36.00 Pass
HE20 [MCSO| 2| 6 [ 2437 | 26/4 [14.95(14.85[17.91 30.00 -1.10 16.81 36.00 Pass
HE20|[MCSO[ 2| 6 | 2437 | 52/39 [ 17.05 [ 16.55 [ 19.82 30.00 -1.10 18.72 36.00 Pass
HE20 [MCSO[ 2| 6 | 2437 [106/53]18.95 [ 18.45 [21.72 30.00 -1.10 20.62 36.00 Pass
HE20 [MCSO| 2| 11 [ 2462 Funl [19.85[19.35[22.62 30.00 -1.10 2152 36.00 Pass
HE20 [MCSO| 2| 11 [ 2462 26/8 [11.55[ 12.05[14.82 30.00 -1.10 13.72 36.00 Pass
HE20 [MCSO0[ 2| 11 | 2462 | 52/40 [ 13.75[ 13.65 [ 16.71 30.00 -1.10 15.61 36.00 Pass
HE20 [MCS0[ 2| 11 | 2462 [ 106/54 ] 16.35 | 16.75 | 19.56 30.00 -1.10 18.46 36.00 Pass
HE20 [MCSO0| 2| 12 [ 2467 | Fun [18.55]18.35[21.46 30.00 -1.10 20.36 36.00 Pass
HE20 [MCS0| 2| 12 [ 2467 | 26/8 [11.05[ 11.15[14.11 30.00 -1.10 13.01 36.00 Pass
HE20 [MCSO0[ 2| 12 | 2467 | 52/40 [ 13.35 [ 13.05 [ 16.21 30.00 -1.10 15.11 36.00 Pass
HE20 [MCSO0[ 2| 12 | 2467 [ 106/54 [ 15.05 | 15.45 | 18.26 30.00 -1.10 17.16 36.00 Pass
HE20 [MCSO0[ 2| 13 [ 2472 Fun [16.05[ 15.85 [ 18.96 30.00 -1.10 17.86 36.00 Pass
HE20 [MCSO0| 2| 13 [ 2472 26/8 | 7.25 | 8.95 [11.19 30.00 -1.10 10.09 36.00 Pass
HE20 [MCSO0| 2| 13 | 2472| 52/40 [ 11.75[ 11.35 [ 14.56 30.00 -1.10 13.46 36.00 Pass
HE20 [MCSO0[ 2| 13 | 2472 [ 106/54 [ 14.15 [ 14.35 [ 17.26 30.00 -1.10 16.16 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.
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Peak Power Spectral Density

TEST RESULTS DATA

Report Number : FROD2942-05C

2.4GHz Band MIMO
Peak PSD DG Pei:‘m'?tSD
Mod. | 23 |\ ch. | Frea | RU (dBm/3kHz) (aB) (dBm/3kHz) Pass/Fail
Rate (MHz) | Config.
Ant4 Ant3 Wgrg‘:“ Tl A Ant3 Ant4 Ant3
HE20 [MCSO| 2| 1 | 2412 | Full | -545 6.19 D44 176 8.00 Pass
HE20 [MCSO| 2| 1 | 2412 | 260 | -5.62 578 261 176 8.00 Pass
HE20 [MCSO| 2| 1 | 2412 | 5237 | -5.78 547 246 176 8.00 Pass
HE20 [MCSO| 2| 1 | 2412 |106/53| -5.48 555 247 176 8.00 Pass
HE20 [MCSO| 2| 6 | 2437 | Ful | -3.97 350 049 176 8.00 Pass
HE20 [MCSO| 2| 6 | 2437 | 26/4 | -3.74 364 063 176 8.00 Pass
HE20 [MCSO| 2| 6 | 2437 | 5239 | -3.63 3.83 062 176 8.00 Pass
HE20 [MCSO| 2| 6 | 2437 |106/53| -3.61 427 0.60 176 8.00 Pass
HE20 [MCSO| 2| 11 | 2462 | Full | -6.02 597 2.96 176 8.00 Pass
HE20 [MCSO| 2| 11 | 2462 | 26/8 | -6.09 6.01 3.00 176 8.00 Pass
HE20 [MCSO| 2| 11 | 2462 | 5240 | -6.23 6.31 322 176 8.00 Pass
HE20 [MCSO| 2| 11 | 2462 |106/54| -6.44 6.29 3.28 176 8.00 Pass
HE20 [MCSO| 2| 12 | 2467 | Full | -7.40 6.89 388 176 8.00 Pass
HE20 [MCSO| 2| 12 | 2467 | 26/8 | -7.38 7.02 4.01 176 8.00 Pass
HE20 [MCSO| 2| 12 | 2467 | 5240 | -7.39 6.96 395 176 8.00 Pass
HE20 [MCSO| 2| 12 | 2467 |106/54| -7.44 6.97 3.96 176 8.00 Pass
HE20 [MCSO| 2| 13 | 2472 | Full | -8.65 9.63 564 176 8.00 Pass
HE20 [MCSO0| 2 | 13 | 2472 | 26/8 | 1023 | -8.85 5.84 176 8.00 Pass
HE20 [MCSO| 2| 13 | 2472 | 5240 | -8.94 895 593 176 8.00 Pass
HE20 [MCSO| 2| 13 | 2472 |106/54| -8.74 8.82 573 176 8.00 Pass

Measured power density (dBm) has offset with cable loss.
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Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : |40~50%

Test Engineer : [Howard Huang
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EUT Information

Report NO : 0D2942-05
Test Mode : Mode 1

Test Voltage : 120Vac/60Hz
Phase : Line

Full Spectrum

1001

60_\ CISPR22-QP LimitatMain Ports
|

N et CISPR22:Ave Limitat Main Parts

Level in dBuV

0 } } } —+—— } } } } —+—— } }
150k 300 400500 800 1M 2M 3M dM5M 6 8 10M 20M  30M
Frequency inHz

Final _Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter Corr.
(MHz) (dBuV) (dBuV) (dBuV) (dB) (dB)
0.151620 26.99 55.91 28.92 | L1 OFF 20.0
0.151620 42.19 65.91 23.72 | L1 OFF 20.0
0.334680 14.57 49.33 34.76 | L1 OFF 20.0
0.334680 19.41 59.33 39.92 | L1 OFF 20.0
2.780340 23.71 46.00 22.29 | L1 OFF 20.1
2.780340 28.50 56.00 27.50 | L1 OFF 20.1
8.764530 23.23 50.00 26.77 | L1 OFF 20.1
8.764530 27.60 60.00 32.40 | L1 OFF 20.1
12.679350 29.44 50.00 20.56 | L1 OFF 20.2
12.679350 32.92 60.00 27.08 | L1 OFF 20.2
20.043240 24.48 50.00 25.52 | L1 OFF 20.2
20.043240 29.13 60.00 30.87 | L1 OFF 20.2




EUT Information

Report NO : 0D2942-05
Test Mode : Mode 1

Test Voltage : 120Vac/60Hz
Phase : Neutral

Full Spectrum
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N 60_\ | CISPR22-QP LimitatMain Ports
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= R R (CISPR22-Ave Limitat Main Parts
[ [ R S N S S S S ;
S 1
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40 --‘
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30+ *
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1 L d
201
10+
0 } } } —+——— } } } —+—+—+— } |
150k 300 400500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency inHz
Final _Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter Corr.
(MHz) (dBuV) (dBuV) (dBuV) (dB) (dB)
0.156750 23.55 55.63 32.08 | N OFF 20.0
0.156750 38.12 65.63 2751 | N OFF 20.0
0.481380 20.78 46.32 25.54 | N OFF 20.0
0.481380 24.26 56.32 32.06 | N OFF 20.0
2.890500 23.46 46.00 22.54 | N OFF 20.1
2.890500 26.92 56.00 29.08 | N OFF 20.1
8.902860 23.31 50.00 26.69 | N OFF 20.1
8.902860 28.04 60.00 31.96 | N OFF 20.1
12.687000 26.12 50.00 23.88 | N OFF 20.2
12.687000 31.15 60.00 28.85 | N OFF 20.2
19.783050 28.20 50.00 21.80 | N OFF 20.3
19.783050 32.97 60.00 27.03 | N OFF 20.3




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0OD2942-05C

Appendix C. Radiated Spurious Emission

) Temperature : 18.1~24.5°C
Test Engineer : Harvey Guo, Fu Chen and Troye Hsieh
Relative Humidity : [56.5~69.9%
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2379.51 52.64 -21.36 74 4151 27.54 17.05 | 33.46 | 100 49 P H
2389.38 43.31 -10.69 54 32.19 27.52 17.06 | 33.46 | 100 49 A H
* 2412 108.76 - - 97.61 27.5 17.09 | 33.44 | 100 49 P H
* 2412 105.83 - - 94.68 27.5 17.09 | 33.44 | 100 49 A H
H
802.11b
H
CHO1
2388.96 53.82 -20.18 74 42.7 27.52 17.06 | 33.46 | 299 | 255 P \Y
2412MHz
2389.695 44.42 -9.58 54 33.3 27.52 17.06 | 33.46 | 299 | 255 A |V
* 2412 113.92 - - 102.77 27.5 17.09 | 33.44 | 299 | 255 P \Y
* 2412 110.78 - - 99.63 27.5 17.09 | 33.44 | 299 | 255 A |V
\Y
\Y
2332.24 52.67 -21.33 74 415 27.64 17.01 | 33.48 | 100 48 P H
2390 41.77 -12.23 54 30.65 27.52 17.06 | 33.46 | 100 48 A H
* 2437 109.72 - - 98.52 275 17.13 | 33.43 | 100 48 P H
* 2437 106.57 - - 95.37 27.5 17.13 | 33.43 | 100 48 A H
2488.64 52.56 -21.44 74 41.34 27.42 17.21 | 33.41 | 100 48 P H
802.11b
2485.68 41.87 -12.13 54 30.65 27.43 17.2 3341 100 48 A H
CH 06
2341.84 53.41 -20.59 74 42.25 27.62 17.02 | 33.48 | 300 | 255 P \Y
2437MHz
2388.56 41.81 -12.19 54 30.69 27.52 17.06 | 33.46 | 300 | 255 A |V
* 2437 114.34 - - 103.14 27.5 17.13 33.43 300 255 P \%
* 2437 111.3 - - 100.1 27.5 17.13 | 33.43 | 300 | 255 A |V
2484.64 52.72 -21.28 74 41.5 27.43 17.2 3341 300 255 P \%
2485.04 41.93 -12.07 54 30.71 27.43 17.2 33.41 | 300 | 255 A |V
TEL : 886-3-327-0868 Page Number : C1of C22
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* 2462 103.39 - - 92.16 27.48 17.17 | 33.42 | 100 51 P H
* 2462 100.31 - - 89.08 27.48 17.17 | 33.42 | 100 51 A H
2486.64 52.91 -21.09 74 41.69 27.43 17.2 33.41 | 100 51 P H
2483.52 42.25 -11.75 54 31.03 27.43 17.2 33.41 | 100 51 A H
H
802.11b
H
CH 11
* 2462 110.18 - - 98.95 27.48 17.17 | 33.42 | 306 252 P \%
2462MHz
* 2462 106.87 - - 95.64 27.48 17.17 | 33.42 | 306 252 A \%
2485 53.9 -20.1 74 42.68 27.43 17.2 33.41 | 306 252 P \Y
2483.52 42.94 -11.06 54 31.72 27.43 17.2 33.41 | 306 252 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C2 of C22
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0OD2942-05C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2467 108.03 - - 96.81 27.47 17.17 | 33.42 100 138 P H
* 2467 104.83 - - 93.61 27.47 17.17 | 33.42 100 138 A H
2483.56 56.11 -17.89 74 44.89 27.43 17.2 3341 100 138 P H
2484.56 48.67 -5.33 54 37.45 27.43 17.2 3341 100 138 A H
H
802.11b
H
CH 12
* 2467 110.88 - - 99.66 27.47 17.17 | 33.42 | 242 360 P \%
2467MHz
* 2467 107.88 - - 96.66 27.47 17.17 | 33.42 | 242 360 A \%
2484.48 58.61 -15.39 74 47.39 27.43 17.2 33.41 | 242 360 P \%
2484.6 51.67 -2.33 54 40.45 27.43 17.2 33.41 | 242 360 A \%
\%
\%
* 2472 105.45 - - 94.22 27.46 17.18 | 3341 100 126 P H
* 2472 102.43 - - 91.2 27.46 17.18 | 3341 100 126 A H
2487.68 55.77 -18.23 74 44.55 27.42 17.21 | 3341 100 126 P H
2486.4 46.48 -7.52 54 35.26 27.43 17.2 33.41 100 126 A H
H
802.11b
H
CH 13
* 2472 110.85 - - 99.62 27.46 17.18 | 3341 102 277 P \%
2472MHz
* 2472 108.29 - - 97.06 27.46 17.18 | 3341 102 277 A \Y
2486 57.98 -16.02 74 46.76 27.43 17.2 33.41 102 277 P \%
2486.56 51.67 -2.33 54 40.45 27.43 17.2 33.41 102 277 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C3 of C22
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 37.37 -36.63 74 61.31 31 11.22 66.16 100 0 P H
17970 58.31 -15.69 74 52.79 46.8 23.87 | 65.15 100 0 P H
17970 48.48 -5.52 54 42.96 46.8 23.87 | 65.15 100 0 A H
H
H
802.11b
H
CHO1
4824 38.09 -35.91 74 62.03 31 11.22 66.16 100 0 P \%
2412MHz
17970 58.56 -15.44 74 53.04 46.8 23.87 | 65.15 100 0 P \%
17970 48.67 -5.33 54 43.15 46.8 23.87 | 65.15 100 0 A \%
\%
\%
\%
4874 39 -35 74 62.36 31.43 11.33 66.12 100 0 P H
7311 41.98 -32.02 74 57.86 36.4 13.44 | 65.72 100 0 P H
17985 58.62 -15.38 74 52.75 47.1 23.89 | 65.12 100 0 P H
17985 48.79 -5.21 54 42.92 47.1 23.89 | 65.12 100 0 A H
H
802.11b
H
CH 06
4874 38.47 -35.53 74 61.83 31.43 11.33 66.12 100 0 P \%
2437MHz
7311 47.04 -26.96 74 62.92 36.4 13.44 | 65.72 100 0 P \Y
17985 57.75 -16.25 74 51.88 47.1 23.89 | 65.12 100 0 P \%
17985 49 -5 54 43.13 47.1 23.89 | 65.12 100 0 A \%
\%
\%
TEL : 886-3-327-0868 Page Number : C4 of C22
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 39.75 -34.25 74 62.93 31.47 1143 | 66.08 | 100 0 P H
7386 41.57 -32.43 74 57.39 36.4 13.54 | 65.76 | 100 0 P H
17970 57.97 -16.03 74 52.45 46.8 23.87 | 65.15 | 100 0 P H
17970 47.71 -6.29 54 42.19 46.8 23.87 | 65.15 | 100 0 A H
H
802.11b
H
CH11
4924 39.44 -34.56 74 62.62 31.47 1143 | 66.08 | 100 0 P \%
2462MHz
7386 47.9 -26.1 74 63.72 36.4 13.54 | 65.76 | 100 0 P \%
17970 57.76 -16.24 74 52.24 46.8 23.87 | 65.15 | 100 0 P \%
17970 48.65 -5.35 54 43.13 46.8 23.87 | 65.15 | 100 0 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C5 of C22

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0OD2942-05C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4934 38.49 -35.51 74 61.83 31.29 1145 | 66.08 | 100 0 P H
7401 42.2 -31.8 74 58.01 36.4 13.56 | 65.77 100 0 P H
17970 59.13 -14.87 74 53.61 46.8 23.87 | 65.15 | 100 0 P H
17970 48.45 -5.55 54 42.93 46.8 23.87 | 65.15 | 100 0 A H
H
802.11b
H
CH 12
4934 38.07 -35.93 74 61.41 31.29 1145 | 66.08 | 100 0 P \%
2467MHz
7401 47.17 -26.83 74 62.98 36.4 13.56 | 65.77 100 0 P \%
17970 57.53 -16.47 74 52.01 46.8 23.87 | 65.15 | 100 0 P \%
17970 48.66 -5.34 54 43.14 46.8 23.87 | 65.15 | 100 0 A \%
\%
\%
4944 39.64 -34.36 74 63.13 3111 11.47 | 66.07 100 0 P H
7416 41.2 -32.8 74 56.88 36.46 13.64 | 65.78 | 100 0 P H
17970 58.37 -15.63 74 52.85 46.8 23.87 | 65.15 | 100 0 P H
17970 48.49 -5.51 54 42.97 46.8 23.87 | 65.15 | 100 0 A H
H
802.11b
H
CH 13
4944 39.44 -34.56 74 62.93 3111 11.47 | 66.07 100 0 P \%
2472MHz
7416 43 -31 74 58.68 36.46 13.64 | 65.78 | 100 0 P \Y
17985 58.78 -15.22 74 52.91 47.1 23.89 | 65.12 100 0 P \%
17985 48.87 -5.13 54 43 47.1 23.89 | 65.12 100 0 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C6 of C22
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) (deg) |(P/A)|(H/V)
2389.8 58.18 -15.82 74 47.06 27.52 17.06 | 33.46 | 100 | 127 P H
2390 48.58 -5.42 54 37.46 27.52 17.06 | 33.46 | 100 | 127 A H
* 2412 110.49 - - 99.34 27.5 17.09 | 33.44 | 100 | 127 P H
* 2412 102.84 - - 91.69 27.5 17.09 | 33.44 | 100 | 127 A H
H
802.11g
H
CHoO1
2389.695 61.87 -12.13 74 50.75 27.52 17.06 | 33.46 | 299 | 271 P \Y
2412MHz
2390 51.68 -2.32 54 40.56 27.52 17.06 | 33.46 | 299 | 271 A |V
* 2412 114.13 - - 102.98 275 17.09 | 3344 | 299 | 271 P \Y
* 2412 105.89 - - 94.74 275 17.09 | 3344 | 299 | 271 A |V
\Y
\Y
2375.44 53.22 -20.78 74 42.08 27.55 17.05 | 33.46 | 100 | 128 P H
2389.2 43 -11 54 31.88 27.52 17.06 | 33.46 | 100 | 128 A H
* 2437 111.24 - - 100.04 275 17.13 | 33.43 | 100 | 128 P H
* 2437 103.24 - - 92.04 275 17.13 | 33.43 | 100 | 128 A H
2484.88 53.58 -20.42 74 42.36 27.43 17.2 33.41 | 100 | 128 P H
802.11g
2490.72 43.06 -10.94 54 31.83 27.42 17.21 334 100 | 128 A H
CH 06
2389.68 55.34 -18.66 74 44.22 27.52 17.06 | 3346 | 292 | 274 P \Y
2437MHz
2310.8 43 -11 54 31.82 27.68 16.99 | 33.49 | 292 | 274 A |V
* 2437 114.53 - - 103.33 275 17.13 | 3343 | 292 | 274 P \Y
* 2437 106.86 - - 95.66 275 17.13 | 3343 | 292 | 274 A |V
2485.36 54.86 -19.14 74 43.64 27.43 17.2 3341 | 292 | 274 P \Y
2485.6 43.52 -10.48 54 32.3 27.43 17.2 3341 | 292 | 274 A |V
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* 2462 108.03 - - 96.8 27.48 17.17 | 33.42 110 140 P H
* 2462 100.58 - - 89.35 27.48 17.17 | 33.42 110 140 A H
2484.15 56.81 -17.19 74 45.59 27.43 17.2 33.41 110 140 P H
2483.5 46.19 -7.81 54 34.97 27.43 17.2 33.41 110 140 A H
H
802.11g
H
CH 11
* 2462 113.23 - - 102 27.48 17.17 | 33.42 | 100 276 P \%
2462MHz
* 2462 105.44 - - 94.21 27.48 17.17 | 33.42 | 100 276 A \%
2484.05 62.35 -11.65 74 51.13 27.43 17.2 33.41 | 100 276 P \Y
2483.5 52.25 -1.75 54 41.03 27.43 17.2 33.41 | 100 276 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C8 of C22
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2467 107.47 - - 96.25 27.47 17.17 | 33.42 100 126 P H
* 2467 99.77 - - 88.55 27.47 17.17 | 33.42 100 126 A H
2485.55 55.3 -18.7 74 44.08 27.43 17.2 3341 100 126 P H
2484.85 46.2 -7.8 54 34.98 27.43 17.2 3341 100 126 A H
H
802.11g
H
CH 12
* 2467 111.82 - - 100.6 27.47 17.17 | 33.42 | 300 278 P \%
2467MHz
* 2467 104.44 - - 93.22 27.47 17.17 | 33.42 | 300 278 A \%
2484.45 59.89 -14.11 74 48.67 27.43 17.2 33.41 | 300 278 P \%
2483.55 50.71 -3.29 54 39.49 27.43 17.2 33.41 | 300 278 A \%
\%
\%
* 2472 105.47 - - 94.24 27.46 17.18 | 3341 117 127 P H
* 2472 97.78 - - 86.55 27.46 17.18 | 3341 117 127 A H
2485.8 57.29 -16.71 74 46.07 27.43 17.2 33.41 117 127 P H
2484.9 47.77 -6.23 54 36.55 27.43 17.2 33.41 117 127 A H
H
802.11g
H
CH 13
* 2472 108.91 - - 97.68 27.46 17.18 | 33.41 | 301 274 P \%
2472MHz
* 2472 101.24 - - 90.01 27.46 17.18 | 33.41 | 301 274 A \Y
2483.55 61.8 -12.2 74 50.58 27.43 17.2 3341 | 301 274 P \%
2483.5 52.07 -1.93 54 40.85 27.43 17.2 33.41 | 301 274 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C9 of C22

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0OD2942-05C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 41.36 -32.64 74 65.3 31 11.22 66.16 100 0 P H
17970 57.53 -16.47 74 52.01 46.8 23.87 | 65.15 100 0 P H
17970 49.03 -4.97 54 43.51 46.8 23.87 | 65.15 100 0 A H
H
H
802.11g
H
CHO1
4824 38.17 -35.83 74 62.11 31 11.22 66.16 100 0 P \%
2412MHz
17955 57.88 -16.12 74 52.69 46.5 23.86 | 65.17 100 0 P \%
17955 48.51 -5.49 54 43.32 46.5 23.86 | 65.17 100 0 A \%
\%
\%
\%
4874 39.07 -34.93 74 62.43 31.43 11.33 66.12 100 0 P H
7311 43.89 -30.11 74 59.77 36.4 13.44 | 65.72 100 0 P H
17955 58.1 -15.9 74 52.91 46.5 23.86 | 65.17 100 0 P H
17955 48.79 -5.21 54 43.6 46.5 23.86 | 65.17 100 0 A H
H
802.11g
H
CH 06
4874 39.15 -34.85 74 62.51 31.43 11.33 66.12 100 0 P \%
2437MHz
7311 43.52 -30.48 74 59.4 36.4 13.44 | 65.72 100 0 P \Y
17970 58.1 -15.9 74 52.58 46.8 23.87 | 65.15 100 0 P \%
17970 48.75 -5.25 54 43.23 46.8 23.87 | 65.15 100 0 A \%
\%
\%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 40.59 -33.41 74 63.77 31.47 1143 | 66.08 | 100 0 P H
7386 41.31 -32.69 74 57.13 36.4 13.54 | 65.76 | 100 0 P H
17865 57.67 -16.33 74 54.59 44.63 23.76 | 65.31 100 0 P H
17865 46.75 -7.25 54 43.67 44.63 23.76 | 65.31 100 0 A H
H
802.11g
H
CH11
4924 41.49 -32.51 74 64.67 31.47 1143 | 66.08 | 100 0 P \%
2462MHz
7386 42.53 -31.47 74 58.35 36.4 13.54 | 65.76 | 100 0 P \%
17955 58.72 -15.28 74 53.53 46.5 23.86 | 65.17 100 0 P \%
17955 48.63 -5.37 54 43.44 46.5 23.86 | 65.17 100 0 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4934 42.41 -31.59 74 65.75 31.29 1145 | 66.08 | 100 0 P H
7401 41.96 -32.04 74 57.77 36.4 13.56 | 65.77 100 0 P H
17970 58.29 -15.71 74 52.77 46.8 23.87 | 65.15 | 100 0 P H
17970 49.04 -4.96 54 43.52 46.8 23.87 | 65.15 | 100 0 A H
H
802.11g
H
CH 12
4934 42.07 -31.93 74 65.41 31.29 1145 | 66.08 | 100 0 P \%
2467MHz
7401 42.59 -31.41 74 58.4 36.4 13.56 | 65.77 100 0 P \%
17970 58.8 -15.2 74 53.28 46.8 23.87 | 65.15 | 100 0 P \%
17970 48.75 -5.25 54 43.23 46.8 23.87 | 65.15 | 100 0 A \%
\%
\%
4944 43.21 -30.79 74 66.7 3111 11.47 | 66.07 100 0 P H
7416 42.56 -31.44 74 58.24 36.46 13.64 | 65.78 | 100 0 P H
17940 58.24 -15.76 74 53.39 46.2 23.84 | 65.19 100 0 P H
17940 48.36 -5.64 54 43.51 46.2 23.84 | 65.19 100 0 A H
H
802.11g
H
CH 13
4944 39.41 -34.59 74 62.9 3111 11.47 | 66.07 100 0 P \%
2472MHz
7416 43.48 -30.52 74 59.16 36.46 13.64 | 65.78 | 100 0 P \Y
17955 58.32 -15.68 74 53.13 46.5 23.86 | 65.17 100 0 P \%
17955 48.41 -5.59 54 43.22 46.5 23.86 | 65.17 100 0 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV)| (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
2389.38 60.09 -13.91 74 48.97 27.52 17.06 | 33.46 103 129 P H
2390 49.2 -4.8 54 38.08 27.52 17.06 33.46 103 129 A H
* 2412 108.8 - - 97.65 27.5 17.09 | 33.44 103 129 P H
* 2412 101.54 - - 90.39 27.5 17.09 | 33.44 103 129 A H
802.11n H
HT20 H
CHO1 2389.8 63.22 -10.78 74 52.1 27.52 17.06 33.46 299 268 P \%
2412MHz 2389.8 51.41 | -2.59 54 4029 | 2752 | 17.06 | 3346 | 299 | 268 | A | V
* 2412 112.13 - - 100.98 275 17.09 33.44 299 268 P \%
* 2412 104.38 - - 93.23 275 17.09 33.44 299 268 A \%
\%
\%
2390 54.04 -19.96 74 42.92 27.52 17.06 | 33.46 101 128 P H
2387.92 43.04 -10.96 54 31.92 27.52 17.06 33.46 101 128 A H
* 2437 109.93 - - 98.73 275 17.13 33.43 101 128 P H
* 2437 102.36 - - 91.16 275 17.13 33.43 101 128 A H
802.11n 2490.48 53.25 -20.75 74 42.02 27.42 17.21 334 101 128 P H
HT20 2483.92 43.28 -10.72 54 32.06 27.43 17.2 3341 101 128 A H
CH 06 2387.76 55.41 -18.59 74 44.29 27.52 17.06 33.46 291 274 P Vv
2437MHz 2371.6 43.27 | -10.73 54 3213 | 2756 | 17.04 | 3346 | 291 | 274 | A | V
* 2437 112.83 - - 101.63 275 17.13 33.43 291 274 P Vv
* 2437 105.64 - - 94.44 27.5 17.13 33.43 291 274 A \%
2483.52 57.2 -16.8 74 45.98 27.43 17.2 33.41 291 274 P \%
2483.6 44.18 -9.82 54 32.96 27.43 17.2 3341 291 274 A \%
TEL : 886-3-327-0868 Page Number : C13 of C22
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* 2462 107.62 - - 96.39 27.48 17.17 | 33.42 | 107 | 140 P H
* 2462 99.63 - - 884 27.48 17.17 33.42 107 140 A H
2483.95 56.75 -17.25 74 45.53 27.43 17.2 3341 107 140 P H
2483.8 46.33 -7.67 54 3511 27.43 17.2 33.41 107 140 A H
802.11n H
HT20 H
CH11 * 2462 112.44 - - 101.21 27.48 17.17 33.42 295 274 P \%
2462MHz |« 2462 104.16 - - 9293 | 27.48 | 17.17 | 3342 | 295 | 274 | A | V
2483.55 61.02 -12.98 74 49.8 27.43 17.2 3341 295 274 P \%
2483.5 50.44 -3.56 54 39.22 27.43 17.2 3341 295 274 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2467 104.78 - - 93.56 27.47 17.17 33.42 114 127 P H
* 2467 97.48 - - 86.26 27.47 17.17 33.42 114 127 A H
2484.7 55.53 -18.47 74 44.31 27.43 17.2 33.41 114 127 P H
2484.15 45.75 -8.25 54 34.53 27.43 17.2 33.41 114 127 A H
802.11n H
HT20 H
CH 12 * 2467 110.94 - - 99.72 27.47 17.17 33.42 103 294 P \%
2467MHz * 2467 103.25 - - 92.03 27.47 17.17 33.42 103 294 A \%
2483.9 61.31 -12.69 74 50.09 27.43 17.2 33.41 | 103 | 294 P \Y
2483.65 51.34 -2.66 54 40.12 27.43 17.2 33.41 | 103 | 294 A |V
\%
\%
* 2472 102.61 - - 91.38 27.46 17.18 3341 118 128 P H
* 2472 95.07 - - 83.84 27.46 17.18 3341 118 128 A H
2484.7 56.35 -17.65 74 45.13 27.43 17.2 3341 118 128 P H
2484.2 46.67 -7.33 54 35.45 27.43 17.2 3341 118 128 A H
802.11n H
HT20 H
CH 13 * 2472 106.65 - - 95.42 27.46 17.18 3341 116 269 P \%
2472MHz * 2472 99.58 - - 88.35 27.46 17.18 3341 116 269 A Vv
2483.95 60.87 -13.13 74 49.65 27.43 17.2 3341 116 269 P \%
2483.5 51.39 -2.61 54 40.17 27.43 17.2 3341 116 269 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4824 40.89 -33.11 74 64.83 31 11.22 66.16 100 0 P H
17955 59.61 -14.39 74 54.42 46.5 23.86 65.17 100 0 P H
17955 48.46 -5.54 54 43.27 46.5 23.86 65.17 100 0 A H
H
802.11n H
HT20 H
CH 01 4824 39.91 -34.09 74 63.85 31 11.22 | 66.16 | 100 0 P \Y
2412MHz 17955 59.19 -14.81 74 54 46.5 23.86 65.17 100 0 P \Y
17955 48.49 -5.51 54 43.3 46.5 23.86 65.17 100 0 A \%
\%
\%
\%
4874 40.08 -33.92 74 63.44 31.43 11.33 66.12 100 0 P H
7311 42.94 -31.06 74 58.82 36.4 13.44 65.72 100 0 P H
17955 57.88 -16.12 74 52.69 46.5 23.86 | 65.17 | 100 0 P H
17955 48.6 -5.4 54 43.41 46.5 23.86 65.17 100 0 A H
802.11n H
HT20 H
CH 06 4874 39.45 -34.55 74 62.81 31.43 11.33 66.12 100 0 P \%
2437MHz 7311 43.43 -30.57 74 59.31 36.4 13.44 65.72 100 0 P \Y,
17955 58.83 -15.17 74 53.64 46.5 23.86 65.17 100 0 P \%
17955 48.52 -5.48 54 43.33 46.5 23.86 65.17 100 0 A \%
\%
\%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4924 42.59 -31.41 74 65.77 31.47 11.43 66.08 100 0 P H
7386 41.87 -32.13 74 57.69 36.4 13.54 65.76 100 0 P H
17955 59.27 -14.73 74 54.08 46.5 23.86 65.17 100 0 P H
17955 48.91 -5.09 54 43.72 46.5 23.86 65.17 100 0 A H
802.11n H
HT20 H
CH11 4924 43.58 -30.42 74 66.76 31.47 11.43 | 66.08 | 100 0 P \Y
2462MHz 7386 4252 |-31.48 74 58.34 36.4 13.54 | 65.76 | 100 0 P |V
17955 59.04 -14.96 74 53.85 46.5 23.86 65.17 100 0 P \%
17955 48.71 -5.29 54 43.52 46.5 23.86 65.17 100 0 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4934 40.88 -33.12 74 64.22 31.29 11.45 66.08 100 0 P H
7401 42.24 -31.76 74 58.05 36.4 13.56 65.77 100 0 P H
17985 58.19 -15.81 74 52.32 47.1 23.89 65.12 100 0 P H
17985 49.04 -4.96 54 43.17 47.1 23.89 65.12 100 0 A H
802.11n H
HT20 H
CH 12 4934 39.15 -34.85 74 62.49 31.29 11.45 | 66.08 | 100 0 P \Y
2467MHz 7401 41.31 -32.69 74 57.12 36.4 13.56 65.77 100 0 P \Y
17955 59.58 -14.42 74 54.39 46.5 23.86 65.17 100 0 P \%
17955 47.91 -6.09 54 42.72 46.5 23.86 65.17 100 0 A \%
\%
\%
4944 39.74 -34.26 74 63.23 31.11 11.47 66.07 100 0 P H
7416 40.77 -33.23 74 56.45 36.46 13.64 65.78 100 0 P H
17970 58.35 -15.65 74 52.83 46.8 23.87 | 65.15 | 100 0 P H
17970 48.23 -5.77 54 42.71 46.8 23.87 65.15 100 0 A H
802.11n H
HT20 H
CH 13 4944 39.35 -34.65 74 62.84 31.11 11.47 66.07 100 0 P \%
2472MHz 7416 42.13 -31.87 74 57.81 36.46 13.64 65.78 100 0 P \Y,
17970 58.18 -15.82 74 52.66 46.8 23.87 65.15 100 0 P \%
17970 48.62 -5.38 54 43.1 46.8 23.87 65.15 100 0 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission above 18GHz

2.4GHz WIFI 802.11g (SHF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
21731 36.6 -37.4 74 56.44 38.18 -3.27 54.75 | 150 0 P H
H
H
H
H
H
H
H
H
H
H
2.4GHz
H
802.11g
24902 36.47 -37.53 74 53.16 39.28 -2.81 53.16 | 150 0 P \%
SHF
\Y
\%
\%
\Y
\%
\Y
\%
\Y
\Y%
\%
\Y%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
63.95 21.09 -18.91 40 40.62 11.77 1.24 32.54 - - P H
96.93 27.66 -15.84 43.5 43.14 15.51 151 325 - - P H
204.6 2222 |-21.28 43.5 37.56 14.99 2.19 32.52 - - P H
829.28 29.4 -16.6 46 28.3 28.25 4.33 31.48 - - P H
888.45 30.37 -15.63 46 27.93 29.16 4.53 31.25 - - P H
954.41 30.89 |-15.11 46 26.14 30.89 4.71 30.85 | 100 0 P H
H
H
H
H
H
2.4GHz
H
802.11g
L 44.55 31.72 -8.28 40 46.31 16.88 1.05 32.52 100 191 Q \%
63.95 31.25 -8.75 40 50.78 11.77 1.24 32.54 - - P Vv
94.02 27.35 -16.15 43.5 43.24 15.13 1.49 32.51 - - P \%
806 28.92 -17.08 46 28.02 28.22 4.26 31.58 - - P \%
888.45 30.34 -15.66 46 27.9 29.16 4.53 31.25 - - P Vv
957.32 32.63 -13.37 46 27.72 31.02 4.72 30.83 - - P \%
Vv
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-0868 Page Number 1 C21 of C22
FAX : 886-3-327-0855




SPORTON LAB.
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Report No. : FR0OD2942-05C

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-0868 Page Number 1 C22 of C22
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Appendix D. Radiated Spurious Emission Plots

Temperature : 18.1~24.5°C

Test Engineer : Harvey Guo, Fu Chen and Troye Hsieh
Relative Humidity : [56.5~69.9%

Note symbol

-L Low channel location

-R High channel location

TEL : 886-3-327-0868 Page Number : D1 of D54
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

4+3 Horizontal Fundamental

1 (@BuVim) Date: 2021.06-12 el (gBuVim) Date: 20210612
1300) 1300

1200) 1200

1100)

1000) 1000
900) 90|
800) 809 PERK 74

700 700]

s00) 600]

1

B00] it b
400) 400
309 300
200 200)
100 100]
310 2320, 240, 2360. 2380, 2400, 215 000 300 1500, 1700 1900, 2300, 2500 2700, E
Frequency (MHz) Frequency (MHz)
Site $03CHILHY Site 03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF_1326 HORTZONTAL Condition PEAK_74 3m HORN 91200-HF_1326 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (@BuVim) Date: 2021.06-12 el (dBuvim) Date: 20210612
1300) 1300
1200) 1200

I I i st
509 o 500
. e ————

400 D S

09 309

209 209

109 10q

o w 0. 0. 0. oo zis oo T Tee, o0, Te00. 70 o0 B0 700
Frsency W) Homency
site <03cHI1HY site {03CHILHY
Condition : AVG_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition : AV6_54 3m HORN 9120D-HF_1326 HORIZONTAL
| REWHO000.000KH2 VBW-0010KHZ SWT:Auto

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

4+3

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

U v P
wno s 1nd
/
i
«d
bt bbbt | ey ahi|
! N e
s
P e i
Site 2 03CH11-HY Site. :03CHI1-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL Condition PEAK_74 3m HORN 9120D-HF_1326 VERTICAL
RO T00D 000Kz VoW 000000 WA RO TO00000K2 VoW SO0 000Kt WA
s R . P
-
wod
i /
609 0 G 54
500 ; 500 fo—
40.0| Aﬂ.nM
- e i
Site 2 03CH11-HY Site. 2 03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition

* AV6_54 3m HORN 91200-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CHO6 2437MHz - L
4+3 Horizontal Fundamental
110.0/ 110.0| 1
o
wd : J .
~weda 5ﬂ.ﬂWw~wWwﬂM%NW
o
Site :03CHI1-HY Site :03CHI1-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF_1326 HORIZONTAL
RO 00D 000Kz VoW 3000000k ST RO TO00000K2 VoW SO0 000K s WAL
Peak
1000) // ™ 1000
o
. . ——
40.0) An.nM//‘—M i —
Site :03CHI1-HY Site 1 03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition : AV6_54 3m HORN 9120D-HF_1326 HORTZONTAL
ROWELOGD 00K VoW O O1ok i Sur T OO0 00 VoW OGOk WA
Avg.
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Report No

.+ FROD2942-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

4+3

Horizontal

Fundamental

1 (@BuVim)

Avg.

Site
Condition

: AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

AVG_BE_54]
S
420 2430, 2440, 250, 2460, 270, 2a80. 240, 250
Frequency (1Hz)
+03CHI1-HY

-
1004 / RS
90.0| N
\
w7 AN
50.0f ha S
.
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL
BT om0 s on
Peak Left blank
1000 / V™
- AN

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

4+3

Vertical

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

[—— v ——
o wnd
e Iy .
o 0
s / N
s00 | \ w
a00) / w0l -
iy 700
o ; o ] wd .
Iy ot N O U s
w8 oo
oy w0
o d
o o
o T mRER e mm W mE o000 TR0 o000 Fit0 0. TR0 o0 S
eoncy ey roqoncy
Site 2 03CH11-HY Site. :03CHI1-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL Condition PEAK_74 3m HORN 9120D-HF_1326 VERTICAL
ROW-I000.000KHz VBW-3000000KH SWT-Auto RW-I000000KHz VEW: 3000000k z SWT-Auto
Peak
savm J— s —
o wnd
1o 1
o s
1o /V\ wnd
a0 / a0l
80.0| \ 80.0/
Iy o
Iy Iy
b M/ ] it O R B B D S | e
00 by
2 2
o 0
o . SN T N oo TR0 o000 B0 0.z o0 o
evaoncy ey rononc
Site 2 03CH11-HY Site. 2 03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition

* AV6_54 3m HORN 91200-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No

.+ FROD2942-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

4+3

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 2021.06-12

PEAK_BE 74|

Site
Conditi

420

ion

230, 2440, 250, 2460, 270, 2a80.
Froquency (1Hz)
+03CHI1HY
+PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2450, 2500

Left blank

Avg.

Date: 2021-06-12

AVG_BE_54]

Ao

420

Site
Condition

230, 2440, 250, 2460, 270, 2a80.
Frequency (1Hz)

+03CHI1-HY

: AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

240, 250

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

4+3

Horizontal

Fundamental

1 (@BuVim) Date: 2021.06-12

) (@BuVim) Date: 20210612

Avg.

1300
1200 1200
110l 100
<
1000 1004
909 s0q|
209 PEAK BE 74 809 PEAK 74
109 700
500 \ 60
e A
500 M 500 SR PR
109 104
209 204
200 20
100 10
50 24632465 246T 2SS 7] 201 7500 oo o0 10 oo 1o 7o B 2506 2700 )
Froauency (HHa) Frequency (Hz)
Site :03CH11-HY Site. 2 03CH11-HY
Condition :PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF_1326 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) oate: 20210612 J @Bavm) Date: 20210612
1300 1300
1200 1200
1100 o)
1000 1004
m’\/\ 90|
=
309 < 50|
700 704
609 AVG_BE_ba| e AVG 54
500 s0q]
400 = A0.0f e
309 204
209 200
100 10
0 SIS TAGT IO as 01 3500 oo o0 w0 oo 1o o B 206 2700 0
Freauency (HHa) Frequency (MHa)
Site : 03CH11-HY Site. 2 03CH11-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition : AV6_54 3m HORN 9120D-HF_1326 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0OD2942-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

4+3

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

* AV6_54 3m HORN 91200-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

110.0| 110.0| L]
.
] .
o
209 PEAK BE 74 809 PEAK 74
by N i
d L O AU —s
.
R o
Site :03CHI1-HY Site :03CHI1-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL Condition PEAK_74 3m HORN 9120D-HF_1326 VERTICAL
AT o0 b00 Ve Ssen o oo
m.mﬂ/\ 1000]
o i
800 \ 80.0|
609 N AVG_BE b4 00 AVG 54
50.0f TN 50,0/
N~ N |
o oy I
R o
Site :03CHI1-HY Site 2 03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D9 of D54



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0OD2942-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH12 2467MHz

4+3

Horizontal

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

bate: 20710612 J aBvm) vate 20210612
1300 1300
1200 1200
110l 100 .
100.0| / e 100.0|
90.0) \ 00|
N
209 PEAK BE 74 809 i PEAK 74
700 700 [
a0 M O o0l s
.y oot e e ehepbone]
109 104 ‘-
209 204 ‘-
200 20 i
100 10 ‘
0 AR TR 27 i =3 oo o0 10 oo 1o 7o B 2506 2700 00
roquoncy () Froauancy (i)
Site 2 03CH11-HY Site. :03CHI1-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF_1326 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) oate: 20210612 J @Bavm) Date: 20210612
1300 1300
1200 1200
1100 o)
tongf N 1004
w.mf‘/ 90.0f
309 50|
700) S 700]
609 N e BE 5 s0g A5
N
500 SR s0q]
40.0| An.n,J«——————J‘-——*’_”_’/‘N
309 204
209 200
100 10
0 T T BT 7 = oo o0 w0 oo 10 o B 2506 2700 0
reauency () Frequancy (Hh)
Site 2 03CH11-HY Site. 2 03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition

: AV6_54 3m HORN 91200-HF_1326 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FROD2942-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH12 2467MHz

4+3

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

) @ouvim) Date: 20210612 ) @wuvim) Date: 2021.06.12
1300 1300
1200 1200
1
1100 0]
1000 ////N\ 1000
900 \ 904
00 PERK BE_74 w0 i PERK 74
700 700/ ‘[
500 e 600 \
i
o e O A VPR S Y S — |
100 404 i
300 309 i
200 200 ‘
100 109 |
50 24632465 246T 2SS o 7 7500 G0 W00 w00 o6 W00 F0o  m00 700 700, 00
Froquency (iz) Frequency (Hz)
site $03CHILHY site +03CHIL-HY
Condition ~ :PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL Condition PEAK_74 3m HORN 9120D-HF_1326 VERTICAL
: RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @ouvim) Date:2021.06.12 ) @Buvim) Date: 20210612
1300 1200
1200 1200
1100 0]
1000 ///\/\\ 1000)
200/ N 904
a0 N 500
700 AN 709
600 \/‘*‘\ AVG_BE_ba| e G 54
500 e 500 A R A o |
100 Y, S —
300 209
200 200
100 100
50 24632185 246724632871 o 7 3500 L R [ R 0
Froquency (iz) Frequency (MHa)
site $03CHILHY site +03CHIL-HY
Condition  : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition  : AV6_54 3m HORN 9120D-HF_1326 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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FCC RADIO

SPORTON LAB.

TEST REPORT

Report No. : FR0OD2942-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH13 2472MHz

4+3

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

A (@Buvim) Date: 20210613 A @Buvim) Date: 20210613
1300 1300
1200 1200
1100 o)
1000 e 1000
900 \ 904
09 PEAK_BE 74 80 PEAK 74
[ wva N T 60
A eind st
500 s et 00 =
400 400
309 304
200 200
109 100
7460 246324652467 2469.2471. o1 91 20 000 00 500 700 1900 2100 2300 2600 2700, 3000
Frequency (Mikz) Freauency (M)
site +03CHILHY Site +03CHILHY
Condition +PEAK_BE_74 3m HORN 91200-HF_1326 HORIZONTAL Condition PEAK_74 3m HORN 91200-HF_1326 HORIZONTAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
A (@Buvim) Date: 20210613 A @Buvim) Date: 20210613
1300 1300
1200 1200
110 o
1000 1000
% ,-//V\\ .
500 N w0
700 N 70.0)
500 A 0.
\ AVG_BE ba| G 54
il
A e
400 400
300 304
200 200
100 00
160 246321652467 2460 2471 7 91 20 000 00 500 700 900 200 200 2600 2700, o
Freaquency (Miz) Frequency (M2}
site +03CHILHY Site +03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition

: AV6_54 3m HORN 91200-HF_1326 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0OD2942-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH13 2472MHz

4+3 Vertical

Fundamental

1 (@BuVim)

Date: 20210613 J @suvm) Date: 20210613
1300 1300
1200 1200
1
110l 100
——
1000 T 1004
909 vt s0q|
w09 PEAK BE 74 a0 PEAK 74
109 700
sool/ . o0g
LT JPYN B, b
500 e Y N N B AU SO SOt
109 104
209 204
200 20
100 10
50 24632465 246T 2SS 51 7500 oo o0 10 oo 1o 7o B 2506 2700 )
Froauency (HHa) Frequency (Hz)
site £03CHIL-HY Site +03CHIL-HY
Condition  +PEAK_BE_74 3m HORN 91200-HF_1326 VERTICAL Condition PEAK_74 3m HORN 91200 HF_1326 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) Date: 20210613 J Date: 20210613
1300 1300
1200 1200
1100 o)
1000 A mh i 1000
309 \’\ 504
309 50|
\
s \ 700
600/ e BE sy A5
500 i s0q]  —
——
10 e ol
309 204
209 200
100 10
0 SIS TAGT IO i 3500 oo o0 10 oo 10 7o B 2506 2700 0
Freauency (HHa) Frequency (MHa)
site £03CHIL-HY Site +03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF _1326 VERTICAL Condition

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

* AV6_54 3m HORN 91200-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D13 of D54



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0OD2942-05C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

4+3

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto

) aBovim Date: 20210613 e amavim) Date: 20210613
1300 1300
1200 120
110l o)
A
1000 1004
500 a0
509 s09 PERKCTS
709 704
VA il
o0 i a0 |
, st | Lot ki
509 1Y, S S A A R
109 a0
200 30
209 20
109 100
S0 40 7360 D 700 s G0 w0 . moo  mo. me B B 7 E
Freauency (WH) Freasency (Ha)
site £03CHILHY site 03cHILHY
Condition +PEAK_BE_74 3m HORN 91200-HF_1326 HORTZONTAL Condition PEAK_74 3m HORN 9120D-HF_1326 HORIZONTAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VEW:3000.000KHz SWT:Auto
) aBovim Date: 20210613 e amuvim) Date 20210643
1300 1300
1200 120
1ol o) -
1000 1004
900) /N\/ 90|
a0 a0
709 70
a0 N o0l s
509 504 |
- | O S ——
100 00 e
300 30
200 20
100 104
S0 . 0. 7360, 760, T 0 w0 W moo w0 7o B B &0 E
Freauency (WH:) Freauency (Ha)
site £03CHILHY sire £ 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition

+ AV6_54 3m HORN 91200-HF_1326 HORIZONTAL
: RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D14 of D54



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0OD2942-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

4+3

Vertical

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

oo 20210613 i o 20210843
w00 w500
1209 1209 .
1o e
1000 /m 1000]
500 s0d
509 w0 e
09 o 709
. e
O U P AP U
109 ad
09 509
20 20
100 104
o T ey 05 o Tioo——zms [ N
- reaioncy i
Site 2 03CH11-HY Site. :03CHI1-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL Condition PEAK_74 3m HORN 9120D-HF_1326 VERTICAL
| RBWH000.000KHz VBW-3000.000KHz SWT:Auto REWAI000.000KHz VBW:3000.000KHz SWT:Auto
Jsavm oo 20210643 s sy ot 20210843
w00 w500
1200 1200
109 o
1 A 1000
90.0| v 90.0f
509 w0
709 -
/
600 ~ 609 I AVG_ 54
500) 509 I
i e |
40.0| 0.0 s
309 509
209 209
100 100
o T ey 0 o ooz N o
C - reaiancy s
Site 2 03CH11-HY Site. 2 03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition

* AV6_54 3m HORN 91200-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D15 of D54



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0OD2942-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

4+3

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

110.0| A 10,0 !
o )
ff b
70| W‘l Y 70| /
. , - L
- it O O U O P
o
ey ey
Site 2 03CH11-HY Site. :03CHI1-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF_1326 HORIZONTAL
RBWEI003000t4z VOW-3000000KHs SWT-AuT0 REWI000000KG1z VBW-3000 000K s SWT-Auto
Peak
uog
" f N
60 //’ 509 |
509 T 50 T =
40.0| B T
ey ey
Site 2 03CH11-HY Site. 2 03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition

: AV6_54 3m HORN 91200-HF_1326 HORIZONTAL
+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D16 of D54



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FROD2942-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

4+3

Horizontal

Fundamental

Peak

1 (@BuVim)

Date: 2021.06-13

P

-

-,

aouW/

500 i

PEAK_BE 74|

s00) b
400)
300
209
109
420 2430, 2440, 250, 2460, 270, 2a80. 2450, 2500
Froquency (1Hz)
Site +03CHI1HY
Condition +PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 2021-06-13

100 / A e

1

AVG_BE_54]

420 2430, 2440, 250, 2460, 270, 2a80.

Frequency (1Hz)

Site +03CHI1-HY

Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL
+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

%

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D17 of D54



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0OD2942-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

4+3

Vertical

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

- s o -
e
- W
70.0] 70.0| f
w0 " Yl AL E——
50.0) 50.0] .yttt b b
o
F— ey o
Site 2 03CH11-HY Site. :03CHI1-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL Condition PEAK_74 3m HORN 9120D-HF_1326 VERTICAL
RBW000.000K+ 2 VBW:3000.000KHz SWT-Aute REW000.000K+ 2 VBW:3000.000K4 1z SWT-Auto
Peak
100.0 \/ \ 100.0}
wd
w — N |
504 | sad S =
40.0| B I e e
F— ey o
Site 2 03CH11-HY Site. 2 03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition : AV6_54 3m HORN 9120D-HF_1326 VERTICAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D18 of D54



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FROD2942-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

4+3

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 2021.06-13

VY

e

Wi,

PEAK_BE 74|

420

Site
Condition

230, 2440, 250, 2460, 270, 2a80.
Froquency (1Hz)
+03CHI1HY
+PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2450,

2500

Left Blank

Avg.

Date: 2021-06-13

AVG_BE_54]

420

Site
Condition

230, 2440, 250, 2460, 270, 2a80.
Frequency (1Hz)

+03CHI1-HY

: AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

240,

250

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D19 of D54



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FROD2942-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

4+3

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

) @suvim) Date: 20710613 ) @wuvim) Date: 2021.06.13
1300 1300
1200 1200
1100 0] "
1000 SRS 1000
200 904
209 PEAK BE 74 809 PEAK 74
700 = 70
600 T 60
500 st oed Y, S SRR AT TSRS i
100 404
300 309
200 200
100 109
50 Py zars. £ 750, 7500 G0 W00 w00 o6 W00 Z0o  m00 00 Z00. 000
roquency () Froauency (iHz)
Site 2 03CH11-HY Site. :03CHI1-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF_1326 HORIZONTAL
: RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
) @ouvim) Date: 20210613 ) @Buvim) Date: 20210613
1300 1200
1200 1200
1100 0]
1000 1000
Y VAR VAR VAN wd
300 504
700 709
500 B s00)
40.0| ey An.rl‘/f’———’V——’_,l"—J h S —
300 209
200 200
100 100
50 760, 77, 7. 750 700 L R [ R 3
roquency (r) Froauency (iHz)
Site 2 03CH11-HY Site. 2 03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition : AV6_54 3m HORN 9120D-HF_1326 HORIZONTAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D20 of D54



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0OD2942-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

4+3

Vertical

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

* AV6_54 3m HORN 91200-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Date: 20210613 A @Buvim) Date: 20210613
1300 1300
1200 1200 n
1100 - o)
w SN
900 904
700 \v,,. | 700 J
500 60
500 b O S S S S Se. S ALE
400 400
309 304
200 200
109 100
50 2460, 270, 240, 250, 0 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Froquency (HHz)
site +03CHILHY Site +03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL Condition PEAK_74 3m HORN 9120D-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Peak
A (@Buvim) Date: 20210613 A @Buvim) Date: 20210613
1300 1300
1200 1200
110 o
100.0) Fm 100.0}
900 904
500 w0
700 700
500 P~ 500 ——/__//MJ 1 —
400 00— T
300 304
200 200
100 00
50 760, Zam0. 240, 250 0 000 00 500 700 900 2100 200 2600 2700, o
roquency (WHz) Froquency (HH2)
site +03CHILHY Site +03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D21 of D54



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR0OD2942-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH12 2467MHz

4+3

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

v [—— v ——
100.0| /\ 100.0|
s00 ‘
PEAK_BE 74, ] PEAK 74
ool "t \ 700 [
w00 .
T B s e
500 [ P S AR |
oy ‘
‘
P roqoncy
Site 2 03CH11-HY Site. :03CHI1-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF_1326 HORIZONTAL
ROW-I000.000KHz VBW-3000000KH SWT-Auto RW-I000000KHz VEW: 3000000k z SWT-Auto
savm J— s —
1o
s0d VARV AAVARN
f
300 / s00)
609 AVG_BE 54| 00 AVG 54
50.0f T 50.0| i
| S |
40.0| B S e B R
Trouancy ) rononc
Site :03CHI1-HY Site. + 03CHIL-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition : AV6_54 3m HORN 9120D-HF_1326 HORIZONTAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D22 of D54



ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2942-05C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH12 2467MHz

4+3 Vertical Fundamental

1 (@BuVim)

Date: 20210613 ) @wuvim) Date: 2021.06.13
1300 1300
1200 1200 -
1100 VARV 0]
1009 e \ 1000] ‘
900 ‘“\ 90| ‘
09 \ PERK B 74 w09 | PERK 74
700 704 }
; |
500 600 |
O
s00) e e P U P R e ‘
100 400 |
300 309 ‘
200 200 ‘
100 109 |
50 750, 7. 70, 750 700 G0 W00 w00 o6 W00 F0o  m00 700 700, 000
Froquency (i) Froquency (iH:)
Site :03CH11-HY Site. 2 03CH11-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL Condition PEAK_74 3m HORN 9120D-HF_1326 VERTICAL
: RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @ouvim) Date: 20210613 ) @Buvim) Date: 20210613
1300 1200
1200 1200
1100 0]
1000

AN 1004
g \ g
\ g

N d

s00) R s0q o —
400 T

300]
200 200)
109 100
450 2450, 270, 2480, 2450, 250 000 300 1500 700, 1s00. 2100 2300 2600,  Z700. 0
Frequency (Hz) Frquency (MHz)
Site +03CHI1-HY Site $03CHIL-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition * AV6_54 3m HORN 91200-HF_1326 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto + RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D23 of D54
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0OD2942-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH13 2472MHz

4+3

Horizontal

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

oo 20210613 i o 20210843
w00 w500
1209 1209
1o e .
1009 ST R 1000|
500 s0d
700, W% 700/
500 o o
500) AN SUPPTR S 7 U PRI S SIS e mcasies sasea ket i
o P
09 509
20 20
100 104
7o 7o 7 i 7% =0 o6 ——Ta T o600 TG B0 00 oo
F—— Hoasncy i
Site 2 03CH11-HY Site. :03CHI1-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF_1326 HORIZONTAL
{REWH000.000KHz VBW-3000.000KHz SWT:Auto REWAI000.000KHz VBW:3000.000KHz SWT:Auto
Peak
v oo 20210643 s sy ot 20210843
w00 w500
1200 1200
109 o
1 1000
900 A 900
509 w0
709 -
00— N AVG_BE 54| 609 AVG 54
509 T S RO A s e
o P
309 509
209 209
100 100
7 oy ey i % 0 [N - Ty o
roquoncy ) Hoasncy i
Site 2 03CH11-HY Site. 2 03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition

: AV6_54 3m HORN 91200-HF_1326 HORIZONTAL
+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0OD2942-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH13 2472MHz

4+3

Vertical

Fundamental

1 g8V

)

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Date: 20210613 ) @wuvim) Date: 2021.06.13
1300 1300
1200 1200
110.0| e 10,0 1
1000 AW e 1004
900 i 904
109 70
i ;
500 o 600
oty | IR PO
50,0 TP Y | 5n,nwWWW
100 400
300 309
200 200
100 109
50 750, 7. 70, 750 700 G0 W00 w00 w6 W00 Z0o  m00 200 700, 000
roquency (i) Froauency (iHz)
Site 2 03CH11-HY Site. :03CHI1-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL Condition PEAK_74 3m HORN 9120D-HF_1326 VERTICAL
: RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @ouvim) Date: 20210613 ) @Buvim) Date: 20210613
1300 1200
1200 1200
1100 0]
1000 1000
7N
900 VAV s00)
300 504
700 709
009 AVG_BE 54| 00 AVG 54
s00) — — s0q N —
40.0| B e
300 209
200 200
100 100
50 760, 77, 7. 750 700 L R [ R 3
roquency (r) Froauency (iHz)
Site 2 03CH11-HY Site. 2 03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition

* AV6_54 3m HORN 91200-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FROD2942-05C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11n HT20 CHO1 2412MHz
4+3 Horizontal Fundamental
sod
100.0| w 100.0|
wd
800 200 PEAK 74,
700| 700| ‘
wd f
500 500} AWWWW««MMMMM“W
s
g
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF_1326 HORIZONTAL
B To0D 000Rs Ve S0 00 W s EEWLTO00000Ks Ve SO0 000K Tty
Peak
100.0| 100.0| N
wd
50.) e 50| T — —
o T S
s
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition : AV6_54 3m HORN 9120D-HF_1326 HORIZONTAL
EBMIOGH 00K Ve L0k Sur A R EIoODB00 s Vo S00R S e
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0OD2942-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO1 2412MHz

4+3

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

) @Buvim) Date: 2021.06-13 ) (@Bavim) Date: 2021.06-13
1300 1304)
1200 1200)
1100) A 00| ;
1000 1004
900) 904
s00) 804 v
700 - 700
500 600 /
W ettt [P ——
S00{__j pssaomistns
400 400
300 304
200 20|
100 104
S0 2o, =Ty 760 =Ty Za00. s G0 00 900 ob 900 Zio0 200 2600 200, 00
Frequency (HH:) Frequency (Hz)
Site :03CH11-HY Site. 2 03CH11-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL Condition PEAK_74 3m HORN 9120D-HF_1326 VERTICAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Peak
) @Buvim) Date: 2021.06-13 ) (@Bavim) Date: 2021.06-13
1300 1304
1200 1200)
1100 1100 ;
1000 AAA 1004
900) 904
s00) 804
700) 700
609 AN 600 1 AVG_54
500 s0q] ,,__W._»/—/M'—j = =
400 oY, S —
300) 304
200 200
100 100
S0 2, =Ty 760 a0 700, s G0 00 900 ob a0 Zi00  Z00 200 200, 0
requency (HHs) Frequency (Hz)
Site : 03CH11-HY Site. 2 03CH11-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition

* AV6_54 3m HORN 91200-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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: D27 of D54



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0OD2942-05C

1 gBuvm) bate: 20210843 2 v bat: 20210613

1304 1204

1200 1204

110.0| 10,0 1

100 100

a0 s0d

o o wd | ok

60 s0d {

T POV RV —

500] [P S A MU SO S

109 100

300 304

204 204

10d 10d

i T T Y B T TR L N R a3
roauency (1) Froqoncy (i)
Site 2 03CH11-HY Site. :03CHI1-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF_1326 HORIZONTAL
 RBW:I000.000KHz VBW:3000.000kHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 gBuvm bate: 20210813 2 B bat: 20210613
1304 1304
1204 1204
g 10
100 Wi 1004
o0 s0d
w0 s0d
70 70d
ws —t ‘
{
ol L s0d —
o — o
309 30d
204 204
10d 104
T I R T T L R R T o
roauency (M) Frouoncy (i)
Site 2 03CH11-HY Site. 2 03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition : AV6_54 3m HORN 9120D-HF_1326 HORIZONTAL
 RBWEI000.000KHz VBW:1000KHZ SWT:Auto  RBWE000.000KHz VBW:LOOGKHz SWTiAuto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FROD2942-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

4+3

Horizontal

Fundamental

1 (@BuVim)

Avg.

: AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL
+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

vt 20210813
1309
1209
o
PR
0ol
mw/"k‘/
s
e ot 73
oy WW“\
Py
M"’V"‘W«M
500
ad
309
200
109
T L T T T 1Y
Froasenc e
site <03cHiLHY
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL
- RBW:I000000KHz VBW:3000.000KHz SWT:Auto
- e 20210613
1300
1200
o9
1000
YTy
s0d
s
LY, — -
60.0| V\ LALN
. S
500 »\ﬁ,ﬂ‘\wy‘~
ad
309
209
100
T L R 13
Froasenc i
site -03cHiLHy
Condition

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR0OD2942-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - L

4+3

Vertical

Fundamental

1 (@BuVim) Date: 2021.06-13

p” ™
o S VR B

o

) (@BuVim) Date: 20210613

I

700 f

/

Aol | Wit
L A

PERK 74

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

o
FR ey
Site 2 03CH11-HY Site. :03CHI1-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL Condition PEAK_74 3m HORN 9120D-HF_1326 VERTICAL
REWIO00000KHz VOW-3000000KHs SWT-Auto REWIO00 000Kz VOW-3000000KHz SWT-ATo
Peak
1000) PV 1000
o f
300 4/ a0
I /,,w i it
500 - o 5n.oMj =
o . —
eyt e s
Site 2 03CH11-HY Site. 2 03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition : AV6_54 3m HORN 9120D-HF_1326 VERTICAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FROD2942-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

4+3

Vertical

Fundamental

Avg.

ooy - A6 B 4]
500 e T
100
300
200
100
0 0 7o ame oo 2oz 2we 2800
requency (HHr)
site $03CHIL-HY
Condition

/\/ AN

m%(

: AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

1oy P

oo/ h\

et R

V*\’\,M

609 AT "

., ]

-

Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL

oo
Peak Left Blank

wrornanss

o

100.0| /\/\/\/”\/V\/\

A

80.0) /

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D31 of D54



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0OD2942-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH11 2462MHz

4+3

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

) (Buvim) Date:2021.08.13 ) (@Buvim) Date: 20210613
1300 1300
1200 1200
1100 0] "
100.0| ’M O 100.0|
90.0f \’\\ 90.0/
s00) N PEAI BE 74 800 PEAK 74
700 \\ 70
500 : 600
P e, P——
500 i Y, R AR
09 40
300 300
200 200
100 100
50 60, . 7as0, 78, 700 G0 00 00 06 1600 700 200 206 700, 00
Froquency (i) Froquency (MHa)
Site :03CH11-HY Site. 2 03CH11-HY
Condition :PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF_1326 HORIZONTAL
+ RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) guvim) Date: 20210613 ) @guvim) Date: 20210613
1300 1300
1200 1200
1100 ol
1000 1000
Y ~
900 %A YaVaVaV; 900
800 400
709 70 |
500 \/\ AVG_BE 54| e [ G 54
s00) : 500
400 B Bt B
309 300
200 200
100 100
50 a0, . 70, 7, 00 G0 W00 00 00 1600 700 B0 06 Zi0o. 0
Froquency (i) Frequency (MHa)
Site :03CH11-HY Site. 2 03CH11-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition

: AV6_54 3m HORN 91200-HF_1326 HORIZONTAL
+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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: D32 of D54



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0OD2942-05C

WIFI

2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT

802.11n HT20 CH11 2462MHz

4+3

Vertical

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

R oo R

o I E—
] "
09 AN PEAK_ BE 74 80 PEAKTH
60.0) - 60.0|
50.0) Al I — Y, ENE—— S ——————L L ke ™
.

Site :03CHI1-HY Site :03CHI1-HY

Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL Condition PEAK_74 3m HORN 9120D-HF_1326 VERTICAL

AT o0 b00 Ve Ssen o oo
Peak

100.0) AN 100.0|

o T\

80.0) f\/\/ \ 80.0|

\

by ] I

- ] /“J —
40,0 80.0] e

Site :03CHI1-HY Site 2 03CHI1-HY

Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition : AV6_54 3m HORN 9120D-HF_1326 VERTICAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0OD2942-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH12 2467MHz

4+3

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

oo 20210613 i o 20210843
w00 w500
1209 1209
1o e .
100.0| "’\\/“\—"\r“\ 100.0|
=R AR |
509 w0
5 s A\ PEAK_BE 74 = I PEAI 7
m . |
500 R — ! O W O ST VU wmvt el et |
o ad I
30.0 300 ‘
20 20 ‘
7o 7o 7 i 7% =0 o6 ——Ta T o600 Fie B0 00—
Trsquency (e Heaiency k)
Site 2 03CH11-HY Site. :03CHI1-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF_1326 HORIZONTAL
{REWH000.000KHz VBW-3000.000KHz SWT:Auto REWAI000.000KHz VBW:3000.000KHz SWT:Auto
Peak
v oo 20210643 sy oot 20210843
w00 w00
1200 1200
109 o
1 P
500 /\f\f\mmﬂ s0d
709 NJ \ -
500 . 500 e ———
40.0| mm—— 0.0} e e
309 509
209 209
100 10d
7 oy ey i % 0 6T TR o000 Tioo B0 B T
Troquency (b Heaiency ke
Site 2 03CH11-HY Site. :03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition : AV6_54 3m HORN 9120D-HF_1326 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR0OD2942-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH12 2467MHz

4+3

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

1wy e 20210613 1 aBavm) e 2021.0613
1200 1200
1200 1200
:
oo A, o
1000 7 " 100.0| I
00 - 90| I
S0l PEAK_BE 74 e | PEAK 74
70| 700| ‘[
:
o U P o |
] | w———
509 O AU T e ‘
o snq |
00 500 ‘-
200 200 ‘
100 100 ‘
7 20 ED i gD 0 o0 e m o mw  zo mm w0 e
Frsquency (e Freaiency (k)
Site :03CH11-HY Site. +03CH11-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL Condition PEAK_74 3m HORN 9120D-HF_1326 VERTICAL
< RBW-I000.000KHz VBW:3000.000KHz SWT:Auto REW-1000.000KkHz VBW:3000.000KHz SWT:Auto
s gsuvm) vt 20210019 s aeavm) o 021.0013
1200 1200
1200 1200
00 o) .
1000 AN 1000
o jas \
300 / \ a0
Tody \ 700
609 AVG_BE 54| 00 AVG 54
s00) M 500 #M‘//_J
~ . —
Y Y S
200 500
200 00
100 100
7 E ED i gD 0 S NN o
Frsquency (e Freaiency (k)
Site : 03CH11-HY Site. +03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition : AV6_54 3m HORN 9120D-HF_1326 VERTICAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0OD2942-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH13 2472MHz

4+3

Horizontal

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

vt 20210813 — vae: 2021.0613
1309 1300
1209 1200
100 o) -
1000 1000
o /‘"\r’\Mr\\(\,»\ o
o 70d
snah ., s0d
500 e | 500} WMWW«MMMM e Mo
ad and
309 300
200 200
109 100
i i i1 i i =N T N e~ e T
Troauency (e reauoncy ke
Site 2 03CH11-HY Site. :03CHI1-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF_1326 HORIZONTAL
{RBW-I000000KHz VBW:3000.000KHz SWT:Auto REW-1000 000Kz VBW:3000 000Kz SWT:Auto
Peak
. e 20210613 — e 20210613
1300 1500
1200 1200
o9 o)
1000 1000
900) Y A e 900
70 ; 700
Py v \ w09
s . o] “ ’ e
40.0| == An.nf————’f’J k — —
30 309
209 200
100 100
5 i 77 i i 0 S - S~ o
roauency (e Heauoncy ke
Site 2 03CH11-HY Site. 2 03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition : AV6_54 3m HORN 9120D-HF_1326 HORIZONTAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR0OD2942-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH13 2472MHz

4+3

Vertical

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Date: 20210613 ) @wuvim) Date: 2021.06.13
1300 1300
1200 1200
1100 1100 1
1000 /““W“’V 1000
900 904
PEAK B 74 PERK 74
700 VN 700
1
500 600
[ s, T rermiroertinnido
I
500 ] 0.0 A At beA s At
100 404
300 309
200 200
100 109
50 750, 7. 70, 750 700 G0 W00 w00 w6 W00 Z0o  m00 200 700, 000
requency (HH:) Frequency (Hz)
Site 2 03CH11-HY Site. 2 03CH11-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL Condition PEAK_74 3m HORN 9120D-HF_1326 VERTICAL
: RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @ouvim) Date: 20210613 ) @Buvim) Date: 20210613
1300 1200
1200 1200
1100 0]
1000 NaYavava 1000
900 909
300 504
0 / 700
s00) ~— s0q
N /_MF/,h__J o ———
100 404
300 209
200 200
100 100
50 760, 77, 7. 750 700 L R [ R 3
requency (HHr) Frequency (Hz)
Site 2 03CH11-HY Site. 2 03CH11-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition

* AV6_54 3m HORN 91200-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR0D2942-05C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz

4+3 Horizontal Vertical

Date: 2021.07.01 evel (Buvim) Date: 2021.07.01
1300 1304
1200 1200)
1109 1100
1000 1004
900) 504
209 PEAK 74 800 PEAK 74
700) 704
500 . 600 -
500 MMWWMW“'\/;] s04) WWWWW«W%
PPy SR W 100 o
300 300
200) 204
100 100
000 000, 00 000 72000 D00 16000 18000 00 w000, 000 oo Ao TaGdo. 6000 18000
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Appendix E. Duty Cycle Plots

Duty VBW
Antenna Band CyCle(%) T(US) 1/T(kHZ) Settlng
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